

Takeaways

- Since age is a risk factor for CV disease, many older adults receive **large benefit** from antihypertensives. However, older adults are also **more sensitive** to antihypertensive side effects such as dizziness and falls, and so treatment should be judicious.
- Guidelines disagree on ideal blood pressure **targets** in older adults. The right target therefore depends on the patient in front of you.
- Diuretics, ACEI/ARBs, and calcium channel blockers are the workhorses of pharmacotherapy – just as in younger adults. Pages **XX** describe how comorbidities influence therapy selection.
- Monitor for orthostatic hypotension (see **page X**) to help ↓ the risk of falls.

Approach to Hypertension in Older Adults

Hypertension is a common diagnosis in adults >70 years. The benefits of treatment are well established but must be balanced with potential harms (e.g. dizziness, falls), and polypharmacy. Consider time-to-benefit, quality of life, & individual preferences/values.

General principles for initiating antihypertensive drug therapy in older adults¹

- **Start low ...** Use lower initial doses (e.g. $\leq \frac{1}{2}$ dose of a younger adult). Assess tolerability of a new drug/dose within 3 to 7+ days (e.g. any falls?).
- **...And go slow!!!** Individuals ≥ 65 years may have sluggish baroreceptors^{blood pressure sensors}, sympathetic neural responses^{fight-or-flight}, \pm impaired cerebral autoregulation^{brain blood flow}. In the absence of a hypertensive emergency/urgency, **gradually** ↓ BP over **weeks to months** to minimize the risk of ischemic symptoms. A good rule of thumb is to ↑ the dose by ≤ 50 to 100% every 4 weeks to desired effect. Monitor BP & other parameters (e.g. for ACEI/ARB, diuretics: SCr, Na⁺ & K⁺ at baseline), after 1 to 2 weeks, with any dose change, & periodically (e.g. 6 to 12 months) thereafter.
- There is benefit from treating hypertension in relatively fit adults ≥ 65 yrs, but **caution should be applied for frail individuals**. Withhold or adjust treatment if symptomatic orthostatic hypotension is a factor, or harm outweighs benefit.

Diagnosis and Assessment

- Use standardized measurement techniques for accurate BP & validated equipment.²** (Automated BP monitor preferred)^{HTN CAN 2018}

To monitor sitting BP:

- 5 min rest, seated position, back support
- Arm supported at heart level
- Avoid caffeine, exercise, smoking 30 to 60 minutes before BP measurement
- Feet flat on floor & legs uncrossed
- Appropriate size BP cuff
- Ensure bladder has been emptied
- No talking (both patient and observer)

- Measure lying \pm sitting & standing BP to assess for orthostatic hypotension (OH).³**

Monitor OH in all older adults, especially if symptomatic (e.g. dizziness, feeling faint, light headedness, blurred vision, disorientation, confusion, weakness, fatigue, falling, chest pain).

1. Have the person lie down for 5 minutes, then measure BP, HR; and/or
2. Have the person sit for 1 to 2 minutes, then measure BP, HR; and
3. Have the person stand. Repeat BP & HR after standing for 1 minute & 3 minutes.

A decline of >20 mmHg in SBP or >10 mmHg in DBP within 3 minutes of standing is OH.⁴

White Coat Hypertension

When white coat hypertension is suspected, confirmation can be made by repeat home BP monitoring or ambulatory BP monitoring before treatment decisions are made.

Home BP Measurement^{CAN 2018}

1. Home BP monitoring can be used in the diagnosis of hypertension, white coat hypertension and masked hypertension.
2. Home SBP ≥ 135 mmHg or DBP ≥ 85 mmHg should be considered elevated & associated with an ↑ overall mortality risk.

Home BP monitoring for assessing white coat hypertension or sustained hypertension should be based on 2 measurements before breakfast and two measurements 2 hours after supper, for 7 days. Measurements should be performed before taking medication, no caffeine or tobacco in the hour prior, and no exercise 30 minutes preceding the measurement. First-day home BP values should not be considered.

3. HCPs should encourage the use of devices with data recording capabilities or automatic data transmission to ↑ the reliability of reported home BP monitoring. Refer to Hypertension Canada's Blood Pressure Measurement Device Recommendation Program - <https://hypertension.ca/hypertension-and-you/managing-hypertension/measuring-blood-pressure/devices>. Look for the following on the box and/or in material supplied with the device:



Recommended by
Recommandé par
Hypertension Canada
Gold | Or



Recommended by
Recommandé par
Hypertension Canada
Silver | Argent

4. HCPs should ensure that patients who measure their BP at home have adequate training and, if necessary, repeat training in measuring their BP. Patients should be observed to determine that they measure BP correctly and should be given adequate information about interpreting these readings. Patient handout: https://hypertension.ca/wp-content/uploads/2017/11/HTC_BloodPressureLog_ENG_PREVIEW-1.pdf

Ambulatory BP Monitors^{CAN 2018}

1. Ambulatory BP monitoring can be used in the diagnosis of hypertension. Ambulatory BP monitoring should be considered when an office-induced increase in BP is suspected in treated individuals with: BP that is not below target despite receiving appropriate chronic antihypertensive therapy; symptoms suggestive of hypotension; or fluctuating office BP readings.
2. Therapy adjustments should be considered in individuals with a mean 24-hour ambulatory BP monitoring of SBP ≥ 130 mmHg or DBP of ≥ 80 mmHg, or a mean awake BP of ≥ 135 mmHg and/or DBP of ≥ 85 mmHg.
3. Consider the magnitude of changes in nocturnal BP in any decision to prescribe or withhold drug therapy based on ambulatory BP monitoring. **Individuals who fail to exhibit nocturnal BP $<10\%$ ("non-dippers") are at ↑ risk of cardiovascular events.**

Blood Pressure Targets

Individualize blood pressure (BP) targets.

Guidelines differ on the optimal blood pressure to target in older adults.^{5,6,7,8,9,10}

Guideline →	Canada 2020	ISH 2020	Europe 2018	ACC/AHA 2017	NICE 2019	ACP 2017
Population	≥75 years old	≥65 years old	≥65 years old	≥65 years	>80 years	≥60 years old
Target	<120 mmHg systolic	<130/80 to <140/90 mmHg depending on risk factors / frailty	<130/80 to <140/90 mmHg depending on tolerability	<130 mmHg systolic	<150/90 mmHg unless comorbidities (e.g. more aggressive in CKD)	<150/90 mmHg unless comorbidities (e.g. more aggressive if post-stroke)

What does the evidence say?

Evidence	Target and Population	Outcome	Uncertainties
<p>HYVET Trial →Takeaway: at minimum, target should be <150mmHg systolic.</p>	Target systolic blood pressure of <150 mmHg in older adults over 80 years old (mean age 84 years).	NNT=47/1.8yrs to ↓ all-cause mortality (benefit for other outcomes too, e.g. ↓HF)	<ul style="list-style-type: none"> Average blood pressure was reduced from 173mmHg to 144mmHg systolic; would a greater reduction have greater benefit?
<p>SPRINT Trial →Takeaway: some populations benefit from a target of <120mmHg systolic. See RxFiles Trial Summary: SPRINT</p>	Target systolic blood pressure of <120 mmHg in adults over 50 years old (mean age 68 years) at high CV risk.	NNT=83/3.3yrs to ↓ all-cause mortality (benefit for other outcomes too, e.g. ↓HF) (Mean BP achieved = 121/69mmHg.)	<ul style="list-style-type: none"> Is SPRINT applicable to frail older adults? e.g. LTC residents excluded. SPRINT adverse effects included hypotension NNH=100, syncope NNH=83, electrolyte abnormalities NNH=200, acute kidney injury NNH=63. Are these risks even higher in older adults? Is nuance lost when applying the results to the real world? e.g. SPRINT exclusively measured BP using an automated machine, which may have resulted in lower readings. Meta-analysis of 6 RCTs AASK, ACCORD BP, HOT, PAST BP, SPRINT, SPS3 did not find extra benefit from blood pressure ≤135/85mmHg.⁶
<p>Is there a J-shaped curve?¹¹ →Takeaway: dropping blood pressure too low could ↑death</p>	Longitudinal registry data of 22,672 patients examining a range of different blood pressures.	Patients in the blood pressure window of 120/70 to 140/80 mmHg had the lowest risk of CV death, MI, or stroke composite. ¹²	<ul style="list-style-type: none"> Observational trials are not randomized; were there differences between groups (e.g. comorbidities, frailty) that influenced the results?

So what target is best for my patient?

Consider a more aggressive target (e.g. <140 mmHg systolic) for ...	Consider a less aggressive target (e.g. 140-150 mmHg systolic) for ...
<ul style="list-style-type: none"> Older adults who are overall healthy (e.g. community dwelling, ambulatory, not in LTC, not frail) Older adults with mild cognitive impairment (SPRINT-MIND found NNT=67/4.5 years to ↓ dementia.¹³) Older adults at higher cardiovascular risk: <ul style="list-style-type: none"> → e.g. post-stroke → e.g. chronic kidney disease → e.g. known vascular disease Target can be achieved with first-line medications (i.e. not using medications such as clonidine or hydralazine which have limited outcome data). Note that patients in SPRINT on average needed to take 3 medications to achieve their target. The medications used to reach the more aggressive target are well tolerated. Shared decision making leads towards patient preference for a more aggressive approach. 	<ul style="list-style-type: none"> Older adults who are frail (See Geri-RxFiles: Frailty in Older Adults pg XX). Older adults in long term care. Older adults with limited life expectancy. Older adults at relatively low cardiovascular risk. Older adults with concerns for cost or pill burden. Older adults at risk of adverse effects (such as falls) or who have trouble tolerating first-line antihypertensives. Shared decision making leads towards patient preference for a less aggressive approach.

Treatment Options^{14,15,16,17,18}

Non-Drug Options

☐ Identify reversible and/or treatable causes:

- **Drug-induced:** anabolic steroids, appetite suppressants, antidepressants (MAOIs, SNRIs, SSRIs)⁶, caffeine, cocaine & other illicit drugs, corticosteroids⁶, cyclosporin, ephedra, erythropoietin, fludrocortisone, licorice root also in chewing tobacco, nasal decongestants, midodrine, nicotine, NSAID/COX-2⁶, sympathomimetics, tacrolimus, VEGF inhibitors (e.g. bevacizumab, pazopanib, sorafenib, sunitinib)
- **Thyroid disorders & treatment:** can affect BP (caution with overtreatment of thyroid)
- **Alcohol:** recommend ≤2 drinks/day (≤ 14 standard drinks/wk in men, ≤ 9 standard drinks/wk in women)
- **Other:** hyperaldosteronism, obstructive sleep apnea, poor adherence with CPAP machine, salt

☐ Assess cardiovascular risk & the role of evidence-based risk reduction strategies

(e.g. vascular protection [statins, antiplatelet therapy] & glycemic control).
Remember: Some healthy older adults with diabetes may be treated to achieve the same glycemic, blood pressure & lipid targets as younger adults with diabetes.

☐ Optimize lifestyle modification if appropriate & suitable to the individual.

Diet (Mediterranean diet, salt restriction 2g/d, avoid binge drinking, alcohol in moderation)	Weight Loss Waist circumference (men<102cm, female<88cm)	Education (benefits, lifestyle modification should be ongoing)
Exercise / Activity	Smoking Cessation	
Potassium intake if not at risk of hyperkalemia*		

⇒ as one moves more toward frailty, quality of life & patient preference often take precedent!

*Hyperkalemia risk factors: Drugs ↑ K⁺ (e.g. amiloride, ACEI, ARB, RAS, ARNI, MRA, triamterene, trimethoprim), CKD, eGFR < 45mL/min/1.73m², baseline serum K⁺ > 4.5 mmol/L

ACE Inhibitors (ACEIs) / Angiotensin II Receptor Blockers (ARBs)

Consider an ACEI as 1st-line treatment for older individuals with uncomplicated hypertension (NOT African ancestry), DM, CAD, post-MI, heart failure, renal disease, or LVH. Persons with past CVA/TIA may benefit from ACEI in combination with diuretics.^{PROGRESS} ACEI/ARBs are SADMANs medications (see page X), which means they should be held in times of acute illness to avoid kidney injury. Higher doses are required in people with co-existing heart failure; asymptomatic low blood pressure in heart failure treatment may not need a change in therapy. Monitor SCr & K⁺ when starting, after a dose change, & after 1 to 2 weeks of stable therapy. ARBs are an alternative when an ACEI is not tolerated, or if there are compelling indications (e.g. isolated systolic hypertension). **Combining an ACEI & ARB is not recommended due to risk of acute kidney injury & ↑K⁺.** Some ACEI/ARBs are below:

ACEI	○ Lisinopril ^{PRINIVIL, ZESTRIL} 2.5 to 5mg daily to start ⇒ up to 40mg daily ^{ALLHAT}
	○ Perindopril ^{COVERSYL} 2mg daily to start ⇒ up to 4 to 8mg daily ^{HYVET}
	○ Ramipril ^{ALTACE} 1.25 to 2.5mg daily to start ⇒ up to 10mg daily ^{HOPE} (ave age ~66 yrs)
ARB	○ Candesartan ^{ATACAND} 4mg daily to start ⇒ up to 32mg daily ^{CHARM}
	○ Valsartan ^{DIOVAN} 40mg daily to start ⇒ up to 160mg twice daily ^{VALHEFT}
	○ Losartan ^{COZAAR} 12.5 to 25mg daily to start ⇒ up to 100mg daily ^{LIFE}
	○ Telmisartan ^{MICARDIS} 40mg daily to start ⇒ up to 80mg daily ^{ONTARGET}

Thiazide and Thiazide-like Diuretics

Low-dose thiazide diuretics have been shown to ↓ mortality & cardiovascular morbidity outcomes.¹⁹ Consider a thiazide diuretic 1st-line for most older individuals including those with uncomplicated hypertension, diabetes (DM) with normal albuminuria & eGFR, left ventricular hypertrophy (LVH) or isolated systolic hypertension (ISH).²⁰ Also, consider diuretics as a 1st-line add-on option for hypertension with renal disease & proteinuria.

Which diuretic should be used?

Indapamide, chlorthalidone, and hydrochlorothiazide are all reasonable diuretic options.

- **Chlorthalidone vs Hydrochlorothiazide:** Previously, it was thought that chlorthalidone was superior to hydrochlorothiazide in reducing cardiovascular morbidity and mortality.^{SHEP, ALLHAT} However, recent trial evidence showed no difference in CV outcomes between chlorthalidone and hydrochlorothiazide.^{DCP,21} Chlorthalidone is more potent (1.5 to 2x) and longer lasting than hydrochlorothiazide. It can lead to a greater risk of electrolyte disturbances such as, hypokalemia or hyponatremia; (in the DCP trial 5% of chlorthalidone patients had hypokalemia vs 3.6% of hydrochlorothiazide patients **NNH=71**).^{22,DCP}
- **Hydrochlorothiazide & Squamous Cell Skin Cancer:** Observational data suggests an association with hydrochlorothiazide and squamous cell skin cancer.²³ Five years of hydrochlorothiazide use may increase the risk by 3-4 times; however the baseline risk of squamous cell skin cancer is low, e.g. 0.1% per year.
- **Indapamide:** Has strong outcome evidence ^{HYVET} and does not have an association with squamous cell skin cancer.²³ However, indapamide is slightly more expensive than the other diuretic options and only comes in one combination product (perindopril/indapamide ^{COVERSYL PLUS})
- **Monitoring Diuretics:** When initiating diuretics, monitor baseline serum electrolyte (e.g. Na⁺, K⁺, Mg⁺⁺, Cl⁻, Ca⁺⁺, PO₄³⁻), blood glucose, lipids, uric acid, serum creatinine (SCr) & urea. Monitor electrolytes & SCr within 1 to 2 weeks of starting or changing dose; in individuals with renal insufficiency, SCr & urea should be measured more frequently (e.g. every 6 to 12 months).²⁴ If CrCl <30ml/min, a thiazide diuretic is less effective. The prevalence of gout increases with age, and diuretics should be avoided in gout.

Some diuretics available in Canada:

- **Indapamide** ^{LOZIDE} 1.25mg ^{HYVET} (1.5mg) to 2.5mg once daily ^{PROGRESS} (in combo with an ACEI)
- **Hydrochlorothiazide** 12.5 to 25mg once daily (BID dosing may be used in HF) → 6.25 to 12.5mg often adequate when combined with ACEI or AR
- **Chlorthalidone** ^{HYGROTON} 12.5 to 25mg once daily ^{SHEP, ALLHAT} → (50mg tablets; 12.5mg = ¼ of a tablet = not very convenient)

Calcium Channel Blockers (CCB)

All long-acting (LA) CCBs (e.g. amlodipine ^{NORVASC}, diltiazem CD ^{CARDIZEM, TIAZAC XC}) can be considered for treating uncomplicated hypertension, as well as hypertension in individuals with left ventricular hypertrophy or stable angina. Limiting factors for CCB use in the older adult may include orthostatic hypotension and peripheral edema, which tend to be more common at higher doses. **Peripheral edema may be reduced** when the CCB is used in combination with an ACEI (or ARB),²⁵ if CCB dosed at bedtime, or when used at a lower dose.

Dihydropyridine (DHP CCB)	Non-Dihydropyridine (non-DHP CCB)
e.g. Amlodipine ^{NORVASC} 2.5 to 10mg daily	e.g. Diltiazem CD ^{CARDIZEM, TIAZAC XC} 120 to 360mg daily ^{NORDIL}
LA-DHP CCBs may also be considered for older adults with isolated systolic hypertension or diabetes without nephropathy. Avoid <u>immediate release</u> nifedipine because of potential hypotension and risk of precipitating myocardial ischemia. ^{Beers}	e.g. Verapamil ^{ISOPTIN} 120 to 480mg daily ^{CONVINCE} (more constipating)
See RxFiles Trial Summary: ACCOMPLISH	May be useful for rate control in atrial fibrillation & in hypertension. Non-DHP CCBs should be avoided in systolic heart failure or reduced ejection fraction. ^{Beers}
	CAUTION: Avoid combining a non-DHP CCB with a β B due to risk of \downarrow heart rate.

Beta-Blockers (β B)

Beta-blockers should not be used as 1st-line monotherapy in individuals ≥ 60 years, but may be used in individuals < 60 years. ^{HTN CAN 2018} Adverse outcomes (e.g. death, stroke, MI) that occur when treating hypertension are more likely in adults age ≥ 65 on a β B, especially atenolol vs other antihypertensives. ^{26,27,28,29} Beta-blockers should be used in those with compelling indications (e.g. post-MI, heart failure, atrial fibrillation, stable angina &/or acute coronary syndrome), or in those requiring polytherapy to control BP. ^{30,31} Side effects with all β Bs may include fatigue, cognitive impairment and/or confusion in older adults and should be taken into consideration when balancing risk versus benefit.

Which beta-blocker should be used?

Cardioselective beta-blockers are appropriate choices in older adults with **asthma**, **COPD**, diabetes, & for treating high blood pressure in **heart failure**. Bisoprolol and metoprolol are cardioselective beta-blockers also indicated for **angina** or **post-MI** (acebutolol & atenolol also have these indications, but are not first-line options). Higher doses may result in a loss of cardioselectivity.

- **Bisoprolol** ^{MONOCOR} 2.5 to 10mg daily
- **Metoprolol** ^{LOPRESOR} 12.5 to 200mg BID (**Note:** SR formulation for once daily)

What if a beta-blocker is being used for hypertension in an individual age ≥ 60 years who is NOT post-MI or diagnosed with heart failure, angina, or atrial fibrillation?

Switch to a more appropriate antihypertensive & taper the beta-blocker slowly to prevent rebound tachycardia/bradycardia. (See Geri-RxFiles: [Tapering Medications in Older Adults](#))

Other Antihypertensives in Older Adults

The antihypertensives listed below are typically avoided or used with caution in older adults.

- **Alpha-1 Blockers** (e.g. doxazosin, prazosin, terazosin) should be avoided as hypertension therapy. The **ALLHAT** trial, which studied doxazosin 2-8mg per day, showed excess heart failure and stroke in doxazosin patients compared to chlorthalidone patients.⁴⁷ Alpha-1 blockers can cause syncope, orthostatic hypotension, and in older women worsened urinary incontinence.
- **Central Alpha Agonists** (e.g. clonidine, guanfacine, methyldopa) are not first-line antihypertensives. They are generally less well tolerated by older adults than younger people. They have CNS adverse effects (such as drowsiness with clonidine and depression with methyldopa). They may also cause bradycardia and orthostatic hypotension.
- **Loop diuretics** (e.g. furosemide, ethacrynic acid) are not first-line antihypertensives. They can cause hypotension and electrolyte abnormalities (especially hypokalemia). They may create risk for urinary incontinence, leading to falls. Loop diuretics also do not have adequate evidence for treating dependent ankle edema (in the absence of heart failure, liver failure, renal failure, or nephrotic syndrome). Loop diuretics could be considered in hypertensive chronic kidney disease patients with extracellular fluid volume overload.
- **Potassium-Sparing Diuretics** (e.g. amiloride, triamterene) are not first-line antihypertensives. They should typically be avoided in older adults due to their risk of hyperkalemia. The risk of hyperkalemia increases when these agents are combined with other medications that raise potassium (such as spironolactone, eplerenone, ACEIs, ARBs, or aliskiren) and in patients with reduced renal function (e.g. CrCl < 30 mL/min). Triamterene may also exacerbate syndrome of inappropriate antidiuretic hormone secretion (SIADH). Patients on these agents should have their potassium monitored at minimum every 6 months.

TREATMENT OPTIONS HTN CANADA 2020

NOTES & CAUTIONS

Uncomplicated Hypertension (Hypertension without other compelling indications such as HF or AF)

Initial therapy: monotherapy or a single pill combination (SPC)

1st line monotherapy:

- **Thiazide**/thiazide-like diuretic (chlorthalidone or indapamide preferred)
- ACEI (in non-Black individuals)
- Angiotensin receptor blocker (ARB)
- CCB→Long Acting (e.g. amlodipine, diltiazem CD)

Single pill combination choices:

ACEI + diuretic or ARB + diuretic (many combinations available)

ACEI + CCB (perindopril + amlodipine **VIACORAM**)

ARB + CCB (telmisartan + amlodipine **TWYNSTA**)

2nd line therapy: Combination of 1st line drugs

- **B** α-blockers (e.g. doxazosin, terazosin) are not recommended as initial therapy; may be considered for combination therapy or with other compelling conditions (e.g. BPH).
- Beta-blockers are not recommended as initial therapy in those who are age > 60 years.
- ACEI + ARB combination is not recommended.
- Diuretics, including spironolactone, may be useful in “resistant” hypertension.
- Dose titration & adverse reaction management more difficult in older adults.
- Single pill combination: **caution in older adults due to fall risk**; add 1 drug at a time.

Note: The average BP lowering achieved with a single drug is ~10/5 mmHg.

Isolated Systolic Hypertension (ISH)

1st line therapy (monotherapy):

- **Thiazide**/thiazide-like diuretic
- Long-acting DHP CCB (e.g. amlodipine)
- ARBs

2nd line therapy: Combination of 1st line drugs

- See comments for uncomplicated hypertension above.
- ISH treatments were studied in healthy elderly people. Generalization of recommendations to frail elderly should be cautious and individualized.

Diabetes mellitus with CV or kidney disease (including microalbuminuria) albumin to creatinine ratio (ACR): ≥ 2mg/mmol

1st line therapy:

- ACEI or ARB (Renal evidence: **IDNT** irbesartan/**RENAAL** losartan)

2nd line therapy:

- Addition of long-acting DHP CCB (e.g. amlodipine)

3rd line therapy:

- Addition of thiazide/thiazide-like diuretics

- If SCr >150 μmol/L, use a loop diuretic for volume control/edema instead of a thiazide.
- If CrCl <30ml/min, then thiazide diuretics are less effective.
- ACEI + ARB combination is not recommended.
- Evidence for renal benefit with ACEI or ARB is best with macroalbuminuria.

For **diabetes**, combination therapy using two 1st-line agents may be considered as initial treatment if SBP is 20 mmHg greater than target or if DBP is 10 mmHg greater than target. Caution in individuals where a substantial ↓ in BP is more likely or poorly tolerated (e.g. older individuals, autonomic neuropathy).

Diabetes mellitus without CV or kidney disease

1st line therapy:

- ACEI or ARB
- Long-acting DHP CCBs (e.g. amlodipine)
- Thiazide/thiazide-like diuretic **ALLHAT**

2nd line therapy: Combination of 1st line drugs (ACEI+CCB more effective than ACEI+HCTZ) **ACCOMPLISH**

- **Low dose thiazides** (e.g. chlorthalidone 12.5mg po od) have evidence for CV outcome benefits in diabetes & minimal effect on glucose; e.g. **ALLHAT** included >**15,000** patients (mean age: 67 yrs) **with diabetes**, the largest antihypertensive trial ever in this population
- **ACCORD-BP** (n=4,733/4.7yrs), T2DM patients noted little benefit with SBP target of <120 vs <140mmHg (1^o: CV events NS; ↓ stroke NNT=92; ↓ macroalbuminuria NNT=46; ↑ serious AEs NNH=50)

CAD - Coronary Artery Disease (Ischemic Heart Disease)

1st line therapy:

- ACEI (or ARB)
- If stable angina, beta-blocker or CCB preferred

2nd line therapy: ACEI + DHP CCB is the preferred combination

- **B** Avoid short-acting nifedipine.
- ACEI + ARB combination is not recommended.
- When ↓ SBP to target levels in individuals with established CAD (especially if ISH is present), be **cautious when the DBP is ≤60 mmHg** because of concerns that MI might be exacerbated, especially in individuals with LVH.

Recent MI

1st line therapy: ACEI (or ARB) and beta-blocker

2nd line therapy: CCBs (when beta-blockers contraindicated or not effective)

- Non-DHP CCBs (e.g. diltiazem/verapamil) should not be used if concomitant heart failure.

TREATMENT OPTIONS

NOTES & CAUTIONS

<p>❑ Heart Failure with reduced ejection fraction (EF ≤40%)... See Geri-RxFiles: Chronic Heart Failure with Reduced Ejection Fraction pg XX and RxFiles Chart: HF rEF for more info</p> <p>1st line therapy:</p> <ul style="list-style-type: none"> • ACEI (or ARB) & beta-blocker (e.g. bisoprolol, carvedilol ^{COMET}, metoprolol) ± mineralocorticoid receptor agonist (MRA) (e.g. spironolactone, eplerenone) • +/- loop diuretic(s) <p>2nd line therapy:</p> <ul style="list-style-type: none"> • Angiotensive Receptor-Nepriylsin Inhibitor (ARNI) (sacubitril-valsartan ^{ENTRESTO}) {replace ACEI/ARB if EF <40% who remain symptomatic despite appropriate dose} ^{PARADIGM HF} • Hydralazine + isosorbide dinitrate ^{A-HEFT 32} if ACEI and ARB contraindicated or not tolerated • Thiazide/thiazide-like diuretic as additive treatment <p>3rd line therapy:</p> <ul style="list-style-type: none"> • Long-acting DHP CCB (e.g. amlodipine) 	<ul style="list-style-type: none"> • Thiazide-like diuretics for BP control; loop diuretics for volume control. • MRA useful for treating heart failure, but often minimal impact on blood pressure. • Watch for ↑ K⁺ with MRA.³³ <ul style="list-style-type: none"> ○ Watch for combination of ACEI or ARB or ARNI/NSAID (+/- low dose ASA)/MRA-may cause acute kidney injury-monitor K⁺ & SCr in first 7days ⇒ 3 to 4wks later then q6-12mos³⁴ • Avoid NSAIDs in HF; avoid ACEI + ARB → may ↑ SCr & K⁺ & ↓ BP. • Caution trimethoprim-sulfamethoxazole with ACEI or ARB & ↓ renal function → ↑ K⁺ ^{Beers} • Caution CCBs ^{verapamil > diltiazem > nifedipine/felodipine} → fluid retention ± exacerbate heart failure ^{Beers} • Whenever possible, titrate to HF trial doses with ACEI, ARB, ARNI ^{ENTRESTO} or β-blocker. Watch for balance between targeting trial doses and adverse effects in older adults.
<p>❑ Left Ventricular Hypertrophy</p> <p>1st line therapy: ACEI, ARB, long-acting CCB, thiazide/thiazide-like diuretics</p> <p>2nd line therapy: Combinations of first-line agents</p>	<ul style="list-style-type: none"> • Avoid hydralazine and minoxidil. • Losartan (+HCTZ) ↓ stroke vs atenolol (5% vs 6.7%, NNT=59). ^{LIFE}
<p>❑ Past Cerebrovascular Accident or TIA</p> <p>Acute ischemic stroke (onset to 72 hours): Treatment not routine if no thrombolysis.</p> <ul style="list-style-type: none"> • Thrombolytic: if BP>185/110, ↓ BP to < 185/110 prior to tPA therapy and to below 180/105 for the next 24 hours to ↓ risk of hemorrhagic transformation; • No thrombolytic: if BP>220/120 ↓ BP by ~15% over 24hr (max ↓ 25% in first 24 hours) with gradual reduction thereafter. Avoid excessive lowering of BP because this might exacerbate existing ischemia or might induce ischemia, particularly in the setting of intracranial or extracranial arterial occlusion. <p>Acute Intracerebral Hemorrhage (onset 72 hours): avoid SBP<140 in the first 24 hours vs <180</p> <p>After acute phase of non-disabling stroke, ↓ BP may ↓ risk of recurrent CV events.</p> <p>1st line therapy (after acute phase): ACEI +/- thiazide/thiazide-like diuretic combo</p> <p>2nd line therapy: Combination of first-line agents</p>	<ul style="list-style-type: none"> • Antihypertensives may ↑ death in acute TIA/stroke, but ↓ long-term risk. Evidence supports {chlorthalidone or amlodipine ^{ALLHAT}}, {perindopril + indapamide ^{PROGRESS}}, {losartan +/- HCTZ ^{LIFE}}, {ramipril ^{HOPE}} & {diltiazem ^{NORDIL}}. • After acute stroke, consider treatment target of BP <140/90. ^{HTN CAN 2018} • In acute cerebral hemorrhage, targeting SBP <140 vs. SBP <180 showed no difference in death or stroke-related disability with a trend towards harm in SBP<140. ^{INTERACT-2, ATACH-2} • BP reduction during acute stroke (1st 24 hours) has not shown ↓ death or major disability at 14 days or hospital discharge (RCT, n=4071, mean age 62 yrs, BP ↓ 12.7% within 24 hours). ^{CATIS} • Lacunar stroke: 2 weeks after stroke, targeting SBP <130 vs. SBP 130 to 149 showed no difference in recurrent stroke or adverse events after 3.7 years. ^{SPS3} • ACEI + ARB combination is not recommended.
<p>❑ Nondiabetic chronic kidney disease with proteinuria: albumin:creatinine ratio >30mg/mmol or urinary protein >500mg/24hr</p> <p>1st line therapy:</p> <ul style="list-style-type: none"> • ACEI {monitor K⁺ and SCr carefully if on ACEI or ARB} • Thiazide/thiazide-like diuretics as additive; loop diuretics are an alternative <p>2nd line therapy:</p> <ul style="list-style-type: none"> • ARB (If ACEI intolerant) • Combinations of first-line agents 	<ul style="list-style-type: none"> • AVOID ACEI or ARB if renal artery stenosis (bilateral or solitary). • Consider loop diuretics if volume overload, advanced disease. • Carefully monitor renal function and potassium. • ACEI + ARB combination is not recommended. This combination may ↓ BP, albuminuria & proteinuria, the risks of hypokalemia, hypotension and short-term decrease in GFR pose challenges for use. In addition, the overall long-term clinical benefits of CV or renal morbidity have not been shown in several trials. ^{ALTITUDE, ONTARGET, VA NEPHRON-D}
<p>❑ Other</p> <p>Dyslipidemia: Does not affect initial treatment</p>	<p>See Geri-RxFiles: Dyslipidemia in Older Adults pg XX, Diabetes in Older Adults, pg XX</p> <p>Antiplatelets & Anticoagulants: DAPT, DUAL & Triple Therapy pg XX</p>
<p>Peripheral Arterial Disease (PAD): AVOID β-blockers with severe disease as can trigger unopposed alpha constriction.</p>	<p>Caution: ASA is no longer recommended for primary prevention of CV disease. ^{ASPRE}</p>

Hypertensive Urgency (See [RxFiles Q&A](#) for more in depth discussion)

Severe hypertension (**systolic blood pressure ≥ 180 mmHg or diastolic blood pressure ≥ 110 mmHg**) with no acute signs of end-organ damage, is often called hypertensive urgency. If there are signs or symptoms of acute end-organ damage, the condition is considered a hypertensive emergency and is treated more aggressively.

Optimal management of individuals in hypertensive urgency lacks conclusive evidence. Diagnosis of a **hypertensive emergency requires rapid intervention** to lower BP in the emergency. **Hypertensive urgency is not an emergency and its management is much less aggressive.** There is no proven benefit from rapid reduction of the blood pressure in adults with severe asymptomatic hypertension.

Target an initial goal of reducing the blood pressure by 25% over 24 to 48 hours with conventional oral therapy. Conservative BP lowering reduces the risk of potential adverse effects (e.g. perfusion complications worsening incidence of MI, stroke, and death), which are associated with more aggressive BP lowering.^{35,36}

Is it hypertensive urgency OR emergency?

	Urgency	Emergency
Blood pressure (mmHg)	>180 systolic &/or >120 ^{AHA 2017, ESC 2013}	to >130 ^{HTN CAN 2018} diastolic
Target organ damage	No	Yes (e.g. aortic dissection, angina/ACS, stroke, encephalopathy, acute renal failure, pulmonary edema)
Symptoms	Asymptomatic; or severe headache, shortness of breath, nosebleeds, severe anxiety	Shortness of breath, chest pain, numbness/weakness, change in vision, back pain, difficulty speaking

The measured blood pressure was very high (e.g. 190/112). When should I call a physician or send patient to seek medical treatment?

- Provide a quiet room to rest (this can lead to a \downarrow in blood pressure of ≥ 10 to 20 mmHg).
- Verify blood pressure readings & ensure proper technique for measuring BP.
- Obtain medical history and medication history (prescription, OTC, recreational).
- Physical exam - focus on signs of end organ damage (e.g. change in vision, chest pain).
- Lab tests or investigations may be required (e.g. CBC, ECG, urinalysis, renal function).
- If BP **remains elevated & individual is symptomatic** then call physician or refer patient for additional medical care.

Approach to acute hypertension: (See [RxFiles Q&A](#) for cautions, risks, & benefits to treatment)

- Treatment depends on whether the individual has already been treated for hypertension or is untreated (e.g. currently not taking any medications for blood pressure).

Hypertensive Urgency - Treated hypertension:

- Restart medications in non-adherent individuals.
- \uparrow dose of existing antihypertensive or add agent from a different class. (This option dependent on current treatment & comorbidities; lower doses of 2 medications may be better than the max dose of single medication.)

Hypertensive Urgency - Untreated hypertension:

- In the asymptomatic individual, the risk of lowering BP too quickly (cerebrovascular or myocardial ischemia) usually outweighs any benefit. Consider need for starting therapy.
- Reduction of BP over 24 to 48 hours with longer acting agents is usually preferable (e.g. ramipril 10mg, metoprolol SR 50 to 100mg or nifedipine XL 30mg).
 - If condition of individual requires temporary BP reduction, the sparing use of fast-acting agents to \downarrow BP over several hours may be considered. Reassess BP after a few hours & if \downarrow of 20 to 30mmHg, consider starting longer acting agent as indicated previously:
 - **Captopril** ^{CAPOTEN} 3.125 to 12.5mg po/SL (may repeat 1 to 2 times at 30 to 60min intervals; max 150mg TID)
 - **Clonidine** ^{CATAPRES} 0.05 to 0.2 mg (may repeat q1-2h; max 0.6 to 0.8mg/day)
 - **Labetalol** ^{TRANDATE} 200 to 400 mg (may repeat q6-12h PRN; max 1200mg/day)

Orthostatic Hypotension ^{37,38} (See [RxFiles Q&A](#) for more in-depth discussion)

Definition: a \downarrow in SBP of ≥ 20 mmHg or a \downarrow in DBP of ≥ 10 mmHg within 3 minutes of standing when compared with BP from the sitting or supine position³⁹ & may be associated with \uparrow cardiovascular risk⁴⁰ & falls. (Physiological changes such as decreased sensitivity of baroreceptors, impaired α 1-adrenergic vasoconstriction, decreased thirst response & changes in the kidney's ability to conserve salt & water causing dehydration may lead to drops in BP. May be worse in the morning.)

Symptoms include: dizziness, light-headedness, fatigue, weakness, blurred vision, syncope or falls.

Goals of treatment: symptom improvement, decreasing risk of falls & syncope.

- Review all medications, especially antihypertensive doses. Determine if the BP targets need to be relaxed if they are too aggressive; reduce & stop as necessary.**

Medications of concern: Alcohol, α -blockers (e.g. tamsulosin)⁴¹, antiadrenergics, antiarrhythmics, anticholinergics, antidepressants (e.g. TCA, trazodone), antihypertensives, antiparkinson agents (e.g. bromocriptine & levodopa/carbidopa), opioids, neuroleptics, sedatives, SGLT-2 inhibitors (e.g. empagliflozin)

- Consider non-pharmacologic treatment for initial management when appropriate.**

- Rise slowly from lying or sitting: count to 15 at each phase going from lying to sitting to standing.
- Avoid standing motionless for long periods of time. Try crossing legs while standing.
- Regular exercise. Water or recumbent exercise (e.g. rowing, bicycle) may be better options.
- Raise head of bed while sleeping (6 to 9 inches).
- Replace fluids (1.5 to 2.5L/day) or salt (up to 6 to 10g NaCl/day) if needed & appropriate.
- Lower limb compression stockings &/or abdominal binding may be helpful.⁴²

Acute symptom management: (May be useful if person exposed to prolonged standing.) Drink 16oz of water in 3 to 4 minutes, \uparrow BP may be seen in 5 to 10 minutes & peaks at 30 minutes.^{43, 44}

- Beers** Use medications for orthostatic hypotension with caution due to AE risk.
 - **Fludrocortisone** ^{FLORINEF} 0.05 to 0.3mg daily (\uparrow dose weekly; >0.3 mg/day \uparrow adverse effects)
 - **Midodrine** ^{AMATINE} 2.5 to 10mg TID every 3 to 4 hours PRN while upright (max 30mg/day)

Acknowledgements: Edits provided by Alex Crawley (2024). Thanks to our reviewers: Eric Landry.

Disclosures: No conflicts of interest are reported by the authors.

Disclaimer: RxFiles Academic Detailing is part of the College of Pharmacy and Nutrition at the University of Saskatchewan. The content of this work represents the research, experience and opinions of the authors and not those of the University of Saskatchewan. Neither the authors nor the University of Saskatchewan nor any other party who has been involved in the preparation or publication of this work warrants or represents that the information contained herein is accurate or complete, and they are not responsible for any errors or omissions or for the result obtained from the use of such information. Any use of the materials will imply acknowledgment of this disclaimer and release any responsibility of the University of Saskatchewan, its employees, servants or agents. Readers are encouraged to confirm the information contained herein with other sources.

Trial name	Reference & Notes
AASK	Wright JT Jr, Bakris G, Greene T, Agodoa LY, et al. Effect of blood pressure lowering and antihypertensive drug class on progression of hypertensive kidney disease: results from the AASK trial ; African American Study of Kidney Disease and Hypertension Study Group. JAMA 2002;288:2421-31.
ACCOMPLISH	Jamerson K, Weber MA, Bakris GL, et al. Benazepril plus Amlodipine or Hydrochlorothiazide for Hypertension in High-Risk Patients. (ACCOMPLISH) N Engl J Med. 2008 Dec 4;359(23):2417-2428.
ACCORD-BP	ACCORD Study Group, Effects of Intensive Blood-Pressure Control in Type 2 Diabetes Mellitus. N Engl J Med 2010 0: NEJMoa1001286.
A-HeFT	Taylor AL, Ziesche S, Yancy C, Carson P, D'Agostino R Jr, Ferdinand K, Taylor M, Adams K, Sabolinski M, Worcel M, Cohn JN; African-American Heart Failure Trial Investigators. Combination of isosorbide dinitrate (20-40mg tid) and hydralazine (37.5-75mg tid) in blacks with heart failure (A-HeFT). N Engl J Med. 2004 Nov 11;351(20):2049-57
ALLHAT	ALLHAT Officers and Coordinators for the ALLHAT Collaborative Research Group. Major outcomes in high-risk hypertensive patients randomized to angiotensin-converting enzyme inhibitor or calcium channel block vs. diuretic. JAMA. 2002;288:2981-2997.
ALTITUDE	Parving HH, Brenner BM, McMurray JJ, et al; the ALTITUDE Investigators. Cardiorenal End Points in a Trial of Aliskiren for Type 2 Diabetes . N Engl J Med. 2012 Nov 3
CATIS	He J, Zhang Y, Xu T, et al. CATIS Investigators. Effects of immediate blood pressure reduction on death and major disability in patients with acute ischemic stroke: the CATIS randomized clinical trial. JAMA. 2014 Feb 5;311(5):479-89. doi: 10.1001/jama.2013.282543. PubMed PMID: 24240777.
CHARM	1: Pfeffer MA, Swedberg K, Granger CB, et al. CHARM Investigators and Committees. Effects of candesartan on mortality and morbidity in patients with chronic heart failure: the CHARM-Overall programme. Lancet. 2003 Sep 6;362(9386):759-66. 2: Granger CB, McMurray JJ, Yusuf S, et al. CHARM Investigators and Committees. Effects of candesartan in patients with chronic heart failure and reduced left-ventricular systolic function intolerant to angiotensin-converting-enzyme inhibitors: the CHARM-Alternative trial. Lancet. 2003 Sep 6;362(9386):772-6. 3: McMurray JJ, Ostergren J, Swedberg K, et al.; CHARM Investigators and Committees. Effects of candesartan in patients with chronic heart failure and reduced left-ventricular systolic function taking angiotensin-converting-enzyme inhibitors: the CHARM-Added trial. Lancet. 2003 Sep 6;362(9386):767-71.
COMET	Cleland JG, et al. COMET Investigators. A comparison of the effects of carvedilol and metoprolol on well-being, morbidity, and mortality (the "patient journey") in patients with heart failure: a report from the Carvedilol Or Metoprolol European Trial (COMET). J Am Coll Cardiol. 2006 Apr 18;47(8):1603-11.
HOPE	Yusuf S, Sleight P, Pogue J, Bosch J, et al. The Heart Outcomes Prevention Evaluation (HOPE) Study. Effects of an angiotensin-converting-enzyme inhibitor, ramipril, on cardiovascular events in high-risk patients. N Engl J Med 2000;342:145-153. Heart Outcomes Prevention Evaluation Study Investigators. Effects of ramipril on cardiovascular & microvascular outcomes in people with <u>diabetes mellitus</u> : results of the HOPE study and MICRO-HOPE substudy. Lancet 2000;355:253-9. Bosch J, Yusuf S, Pogue J, Sleight P et al. Use of ramipril in <u>preventing stroke</u> : double blind randomised trial.; HOPE Investigators. Heart outcomes prevention evaluation. BMJ 2002;324:699-702.
HYVET	NS, Peters R, Fletcher AE, Staessen JA, Liu L, et al.; the HYVET Study Group. Treatment of Hypertension in Patients 80 Years of Age or Older. N Engl J Med. 2008 Mar 31; [Epub ahead of print]
IDNT	Lewis EJ, Hunsicker LG, Clarke WR, Berl T et al. Renoprotective effect of the angiotensin-receptor antagonist irbesartan in patients with nephropathy due to type 2 diabetes (IDNT); Collaborative Study Group. N Engl J Med 2001 Sep 20;345(12):851-60.
INTERACT2	
LIFE	Dahlof B, Devereux RB, Kjeldsen SE, Julius S et al. Cardiovascular morbidity and mortality in the Losartan Intervention For Endpoint reduction in <u>hypertension study</u> (LIFE): a randomised trial against atenolol. Lancet 2002;359:995-1003. Lindholm LH, Ibsen H, Dahlof B, Devereux RB et al. Cardiovascular morbidity and mortality in patients with <u>diabetes</u> in the Losartan Intervention For Endpoint reduction in hypertension study (LIFE): a randomised trial against atenolol. Lancet 2002;359:1004-10. (Note: in patients with left ventricular hypertrophy). Kjeldsen SE, Dahlof B, Devereux RB, Julius S et al. Effects of losartan on cardiovascular morbidity and mortality in patients with <u>isolated systolic hypertension</u> and left ventricular hypertrophy: a Losartan Intervention for Endpoint Reduction (LIFE) substudy. JAMA 2002;288:1491-8.
NORDIL	Hansson L, Hedner T, Lund-Johansen P, Kjeldsen SE et al. Randomised trial of effects of calcium antagonists compared with diuretics and beta-blockers on cardiovascular morbidity and mortality in hypertension: the Nordic Diltiazem (NORDIL) study. Lancet 2000;356:359-65.
ONTARGET	Yusuf S, Teo KK, Pogue J, et al for the ONTARGET investigators. Telmisartan, ramipril, or both in patients at high risk for vascular events. N Engl J Med 2008; 358:1547-1559
PROGRESS	PROGRESS Collaborative Group. Randomised trial of a perindopril-based blood-pressure-lowering regimen among 6,105 individuals with previous stroke or transient ischaemic attack. Lancet 2001;358:1033-41. Arima H, Anderson C, Omai T, et al; for the Perindopril Protection Against Recurrent Stroke Study (PROGRESS) Collaborative Group. Effects of Blood Pressure Lowering on Intracranial and Extracranial Bleeding in Patients on Antithrombotic Therapy: The PROGRESS Trial. Stroke. 2012 Jun;43(6):1675-1677.
RENAAL	Brenner BM, Cooper ME, de Zeeuw D, Keane et al. Effects of losartan on renal and cardiovascular outcomes in patients with type 2 diabetes and nephropathy; RENAAL Study Investigators. N Engl J Med 2001;345:861-9.
SHEP	SHEP Cooperative Research Group. Prevention of stroke by antihypertensive drug treatment in <u>older persons with isolated systolic hypertension</u> . Final results of the Systolic Hypertension in the Elderly Program (SHEP). JAMA 1991 Jun 26;265(24):3255-64. Curb JD, Pressel SL, Cutler JA, Savage PJ et al. Effect of diuretic-based antihypertensive treatment on cardiovascular disease risk in older <u>diabetic</u> patients with isolated systolic hypertension (SHEP). JAMA 1996;276:1886-92. Kostis JB, Wilson AC, et al.; SHEP Collaborative Research Group. Long-term effect (14.3 yrs) of diuretic-based therapy on fatal outcomes in subjects with isolated systolic hypertension with and without diabetes. Am J Cardiol. 2005 Jan 1;95(1):29-35. Kostis JB, Cabrera J, Cheng JQ, et al. Association between chlorthalidone treatment of systolic hypertension and long-term survival (SHEP). JAMA. 2011 Dec 21;306(23):2588-93. In the SHEP trial, treatment of isolated systolic hypertension with chlorthalidone stepped-care therapy for 4.5 years was associated with <u>longer life expectancy at 22 years of follow-up</u> .
SPS3	SPS3 Study Group. Blood-pressure targets in patients with recent <u>lacunar stroke</u> : the SPS3 randomised trial. Lancet 2013; published online May 29. http://dx.doi.org/10.1016/S0140-6736(13)60852-1.
Val-HeFT	Cohn JN, Tognoni G. A randomized trial of the angiotensin-receptor blocker <u>valsartan in chronic heart failure</u> (Val-HeFT); Valsartan Heart Failure Trial Investigators. N Engl J Med 2001;345:1667-75. Maggioni AP, Anand I, Gottlieb SO, et al. Effects of valsartan on morbidity and mortality in patients with heart failure <u>not receiving angiotensin-converting enzyme inhibitors</u> . Val-HeFT Investigators (Valsartan Heart

Search Terms

Blood pressure	33
Hypertension	33
Orthostatic hypotension	33
Blood pressure	34
Hypertension	34
HYVET	34
SPRINT	34
ACE inhibitor	35
ALLHAT	35
ALTACE	35
ARB	35
ATACAND	35
Blood pressure	35
Candesartan	35
Chlorthalidone	35
COVERSYL	35
COZAAR	35
DIOVAN	35
Diuretic	35
Drug-induced hypertension	35
HOPE	35
Hydrochlorothiazide	35
HYGROTON	35
Hypertension	35
Indapamide	35
Lisinopril	35
Losartan	35
LOZIDE	35
MICARDIS	35
Perindopril	35
PROGRESS	35
Ramipril	35
Telmisartan	35
Thiazide	35
Valsartan	35
ZESTRIL	35
Alpha blocker	36
Amlodipine	36
Beta-blocker	36
Bisoprolol	36
Blood pressure	36
Calcium channel blocker	36
Clonidine	36
Diltiazem	36
Furosemide	36
Hypertension	36
ISOPTIN	36
LOPRESOR	36
Metoprolol	36
MONOCOR	36
NORVASC	36
Terazosin	36
TIAZAC	36
Verapamil	36
ACE inhibitor	37
ARB	37
Beta-blocker	37

Blood pressure	37
CAD	37
CCB	37
Diabetes	37
Diuretic	37
Hypertension	37
IHD	37
ISH	37
Isolated systolic hypertension	37
Myocardial Infarction	37
Thiazide	37
ACE inhibitor	38
Beta-blocker	38
Blood pressure	38
CKD	38
ENTRESTO	38
Heart failure	38
Hypertension	38
LVH	38
Sacubitril / Valsartan	38
TIA	38
AMATINE	39
Blood pressure	39
CAPOTEN	39
Captopril	39
CATAPRES	39
Clonidine	39
FLORINEF	39
Fludrocortisone	39
Hypertension	39
Hypertensive emergency	39
Hypertensive urgency	39
Labetalol	39
Midodrine	39
Orthostatic hypotension	39
TRANDATE	39

Additional References:

Tinetti ME, Han L, Lee DS, McAvay GJ, Peduzzi P, Gross CP, Zhou B, Lin H. Antihypertensive medications and serious fall injuries in a nationally representative sample of older adults. *JAMA Intern Med.* 2014 Apr;174(4):588-95. doi: 10.1001/jamainternmed.2013.14764. PubMed PMID: 24567036.

Vongpatanasin W. **Resistant hypertension:** a review of diagnosis and management. *JAMA.* 2014 Jun 4;311(21):2216-24

¹ Egan, B. *Treatment of hypertension in the elderly patient, particularly isolated systolic hypertension.* Accessed at UpToDate 01 Aug 2013. (Literature review current through: Jun 2013. Topic last updated: Jan 30, 2013

² Canadian Hypertension Education Program [website]. *Accurate measurement of blood pressure.* Markham, ON: Hypertension Canada; 2011. Available from: [www.
http://www.hypertension.ca/images/2013_EducationalResources/2013_MeasureBPPoster_EN_HCP1040.pdf](http://www.hypertension.ca/images/2013_EducationalResources/2013_MeasureBPPoster_EN_HCP1040.pdf). Accessed 18Nov13

³ Regional Geriatric Program of Eastern Ontario. Postural Hypotension. <http://www.rgpeo.com/2650.aspx>, accessed March 4, 2019.

⁴ Freeman R, Wieling W, Axelrod FB, Benditt DG, Benarroch E, Biaggioni I, et al. Consensus statement on the definition of orthostatic hypotension, neurally mediated syncope and the postural tachycardia syndrome. *Clin Auton Res* 2011;21(2):69-72.

⁵ Zonneveld T, Richard E, Vergouwen M, Nederkoorn P, de Haan R, Roos Y et al. Blood pressure-lowering treatment for preventing recurrent stroke, major vascular events, and dementia in patients with a history of stroke or transient ischaemic attack. *Cochrane Database Syst Rev.* 2019;19:7:CD007858. doi: 10.1002/14651858.CD007858.pub2.

⁶ Saiz LC, Gorricho J, Garjón J, Celaya MC, Erviti J, Leache L. Blood pressure targets for the treatment of people with hypertension and cardiovascular disease. *Cochrane Database of Systematic Reviews* 2018, Issue 7. Art. No.: CD010315. DOI: 10.1002/14651858.CD010315.pub3.

- ⁷ Rabi DM, McBrien KA, Sapir-Pichhadze R, Nakhla M, Ahmed SB, Dumanski SM, Butalia S, Leung AA, Harris KC, Cloutier L, Zarnke KB. Hypertension Canada's 2020 comprehensive guidelines for the prevention, diagnosis, risk assessment, and treatment of hypertension in adults and children. **Canadian Journal of Cardiology**. 2020 May 1;36(5):596-624.
- ⁸ Unger T, Borghi C, Charchar F, Khan NA, Poulter NR, Prabhakaran D, Ramirez A, Schlaich M, Stergiou GS, Tomaszewski M, Wainford RD. **2020 International Society of Hypertension global hypertension practice guidelines**. Hypertension. 2020 Jun;75(6):1334-57.
- ⁹ Whelton PK, Williams B. The 2018 European society of cardiology/European society of hypertension and 2017 American college of cardiology/American heart association blood pressure guidelines: More similar than different. *Jama*. 2018 Nov 6;320(17):1749-50.
- ¹⁰ Whelton PK, Carey RM, Aronow WS, Casey DE, Collins KJ, Dennison Himmelfarb C, DePalma SM, Gidding S, Jamerson KA, Jones DW, MacLaughlin EJ. 2017 ACC/AHA/AAPA/ABC/ACPM/AGS/APhA/ASH/ASPC/NMA/PCNA guideline for the prevention, detection, evaluation, and management of high blood pressure in adults: a report of the American College of Cardiology/American Heart Association Task Force on Clinical Practice Guidelines. *Journal of the American College of Cardiology*. 2018 May 15;71(19):e127-248.
- ¹¹ Banach M, Aronow WS. Blood pressure j-curve: current concepts. *Curr Hypertens Rep*. 2012 Dec;14(6):556-66. doi: 10.1007/s11906-012-0314-3.
- ¹² Vidal-Petiot E, Ford I, Greenlaw N, et al. Cardiovascular event rates and mortality according to achieved systolic and diastolic blood pressure in patients with stable coronary artery disease: an international cohort study. *Lancet*. 2016;388:2142–2152.
- ¹³ Williamson JD, Pajewski NM, Auchus AP, Bryan RN, Chelune G, Cheung AK, Cleveland ML, Coker LH, Crowe MG, Cushman WC, Cutler JA. Effect of intensive vs standard blood pressure control on probable dementia: a randomized clinical trial. *Jama*. 2019 Feb 12;321(6):553-61.
- ¹⁴ RxFiles *ORAL ANTIHYPERTENSIVES Summary/Guidelines Comparison Chart, RxFiles Drug Comparison Chart*. Accessed 08 November 2013 at <http://www.rxfiles.ca/rxfiles/uploads/documents/members/cht-HTN-1page%20summary.pdf>
- ¹⁵ RxFiles *ACE INHIBITOR (ACEI)/ ANGIOTENSIN II RECEPTOR BLOCKER (ARB): Comparison Chart. RxFiles Drug Comparison Chart*. Accessed 08 November 2013 at <http://www.rxfiles.ca/rxfiles/uploads/documents/members/CHT-HTN-ace-arb.pdf>
- ¹⁶ RxFiles *BETA-BLOCKER (BB): Comparison Chart. RxFiles Drug Comparison Chart*. Accessed 01 Aug 2013 at <http://www.rxfiles.ca/rxfiles/uploads/documents/members/CHT-HTN-bb.pdf>
- ¹⁷ RxFiles *CALCIUM CHANNEL BLOCKER (CCB): Comparison Chart. RxFiles Drug Comparison Chart*. Accessed 08 November 2013 at <http://www.rxfiles.ca/rxfiles/uploads/documents/members/CHT-HTN-ccb.pdf>
- ¹⁸ RxFiles *THIAZIDE Like DIURETICS. RxFiles Drug Comparison Chart*. Accessed 08 November 2013 at <http://www.rxfiles.ca/rxfiles/uploads/documents/members/CHT-HTN-diuretics.pdf>
- ¹⁹ Wright JM, Musini VM. First-line drugs for hypertension. *Cochrane Database Syst Rev*. 2009 Jul 8;(3):CD001841.
- ²⁰ The Seventh Report of the Joint National Committee on Prevention, Detection, Evaluation, and Treatment of High Blood Pressure (The **JNC 7**); *JAMA*. 2003 May;289(19):2560-72.
- ²¹ **DCP**. Lederle FA, Cushman WC, Ferguson RE, et al. Chlorthalidone Versus Hydrochlorothiazide: A New Kind of Veterans Affairs Cooperative Study. (DCP) *Ann Intern Med*. 2016 Nov 1;165(9):663-664.
- ²² Dhalla IA, Gomes T, Yao Z, Nagge J, Persaud N, Hellings C, Mamdani MM, Juurlink DN. Chlorthalidone versus hydrochlorothiazide for the treatment of hypertension in older adults: a population-based cohort study. *Ann Intern Med*. 2013 Mar 19;158(6):447-55.
- ²³ Tools for Practice #248. Hydrochlorothiazide and Squamous Cell Skin Cancer: Remember when hypertension was easy? Available from <https://cfcpclearn.ca/tfp248/>
- ²⁴ Thiazide Diuretics. CPhA Monograph, RxTx, accessed online July 21, 2018
- ²⁵ Weir MR, Rosenberger C, Fink JC. Pilot study to evaluate a water displacement technique to compare effects of diuretics and ACE inhibitors to alleviate lower extremity edema due to dihydropyridine calcium antagonists. *Am J Hypertens*. 2001 Sep;14(9 Pt 1):963-8. PubMed PMID: 11587165.
- ²⁶ Lindholm LH, Carlberg B, Samuelsson O. Should beta blockers remain first choice in the treatment of primary hypertension? A meta-analysis. *Lancet* 2005;366:1545-53.
- ²⁷ Cruickshank JM. Beta blockers for the treatment of primary hypertension. *Lancet* 2006;367:209; author reply 210.
- ²⁸ Schumann S, Hickner J. When not to use beta-blockers in seniors with hypertension. *J Fam Pract*. 2008 Jan;57(1):18-21.
- ²⁹ Kuyper LM, Khan NA. **Atenolol vs Nonatenolol** β -Blockers for the Treatment of Hypertension: A Meta-analysis. *Can J Cardiol*. 2014 May;30(5S):S47-S53.
- ³⁰ Hackam DG, Quinn RR, Ravani P, et al. Canadian Hypertension Education Program. *The 2013 Canadian Hypertension Education Program (CHEP) Recommendations for Blood Pressure Measurement, Diagnosis, Assessment of Risk, Prevention, and Treatment of Hypertension*. *Can J Cardiol*. 2013 Mar 28.
- ³¹ *BETA-BLOCKER (BB): Comparison Chart. RxFiles Drug Comparison Chart*. Accessed 01 Aug 2013 at <http://www.rxfiles.ca/rxfiles/uploads/documents/members/CHT-HTN-bb.pdf>
- ³² Taylor AL, Ziesche S, Yancy C, Carson P, D'Agostino R Jr, Ferdinand K, Taylor M, Adams K, Sabolinski M, Worcel M, Cohn JN; African-American Heart Failure Trial Investigators. Combination of isosorbide dinitrate (20-40mg tid) and hydralazine (37.5-75mg tid) in blacks with heart failure (**A-HeFT**). *N Engl J Med*. 2004 Nov 11;351(20):2049-57.
- ³³ Diagnosis and Management of Chronic **Heart Failure** in the Adult: **ACC/AHA 2005 Guideline Update** for the (J Am Coll Cardiol 2005) <http://www.acc.org/clinical/guidelines/failure/index.pdf>
(**European 2005** Chronic Heart failure guidelines <http://www.escardio.org/NR/rdonlyres/8A2848B4-5DEB-41B9-9A0A-5B5A90494B64/0/CHFFullTextehi205FVFW170505.pdf>)
- ³⁴ PL Detail-Document, The "Triple Whammy." Pharmacist's Letter/Prescriber's Letter. April 2013
- ³⁵ Bakris GL, Kaplan NM, Forman JP. Management of severe asymptomatic hypertension (hypertensive urgencies). 2012. Available from: www.uptodate.com.
- ³⁶ Marik PE, Varon J. Hypertensive crises: challenges and management. *Chest*. 2007 Jun;131(6):1949-62. full-text, correction can be found in *Chest* 2007 Nov;132(5):1721.
- ³⁷ Lanier JB, Mote MB, Clay EC. Evaluation and management of orthostatic hypotension. *Am Fam Physician*. 2011 Sep 1;84(5):527-36.

-
- ³⁸ Shibao C, Lipsitz LA, Biaggioni I. ASH position paper: evaluation and treatment of orthostatic hypotension. *J Clin Hypertens (Greenwich)*. 2013 Mar;15(3):147-53.
- 39 Lanier JB, Mote MB, Clay EC. Evaluation and management of orthostatic hypotension. *Am Fam Physician*. 2011 Sep 1;84(5):527-36.
- 40 Masaki KH, Schatz IJ, Burchfiel CM, et al. Orthostatic hypotension predicts mortality in elderly men: the Honolulu Heart Program. *Circulation*. 1998;98:2290–5.
- 41 Bird ST, Delaney JA, Brophy JM, Etminan M, Skeldon SC, Hartzema AG. Tamsulosin treatment for benign prostatic hyperplasia and risk of severe hypotension in men aged 40-85 years in the United States: risk window analyses using between and within patient methodology. *BMJ*. 2013 Nov 5;347:f6320. doi: 10.1136/bmj.f6320. PubMed PMID: 24192967; PubMed Central PMCID: PMC3817852.
- 42 Podoleanu C, Maggi R, Brignole M, et al. Lower limb and abdominal compression bandages prevent progressive orthostatic hypotension in elderly persons: a randomized single-blind controlled study. *J Am Coll Cardiol*. 2006;48(7):1425-1432.
- 43 Shannon JR, Diedrich A, Biaggioni I, Tank J, Robertson RM, Robertson D, Jordan J. Water drinking as a treatment for orthostatic syndromes. *Am J Med*. 2002 Apr 1;112(5):355-60
- 44 Jordan J, Shannon JR, Grogan E, et al. A potent pressor response elicited by drinking water. *Lancet*. 1999;353:723.
- (previously 34) Susantitaphong P, Sewaralthahab K, Balk EM, Eiam-ong S, Madias NE, Jaber BL. Efficacy and safety of combined vs. single renin-angiotensin-aldosterone system blockade in chronic kidney disease: a meta-analysis. *Am J Hypertens*. 2013 Mar;26(3):424-41.
- 45-54 online are deleted compared to online – as they pertained only to the BEERS charts.**
Several references deleted as sections retooled – e.g. ref 1-3, 12, 21, 48-54 in old version

New ref 9, 17